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Introduction

 Brand name: Xcopri

 Generic name: Cenobamate

 Pharmacologic class: Antiepileptic

 Strength and Formulation: 12.5mg, 25mg, 

50mg, 100mg, 150mg, 200mg; tablets

 Manufacturer: SK Life Science, Inc

 How supplied: Tabs 50mg, 100mg, 150mg, 

200mg—30; Blister packs (Titration)—14; 

(Maintenance)—28

 Legal Classification: CV



Xcopri



Indication 

 Treatment of partial-onset seizures in 

adult patients



Dosage and Administration 

 Swallow whole 

 Initially (Weeks 1 & 2): 12.5mg once daily 

 Titration regimen (Weeks 3 & 4): 25mg once daily; 

(Weeks 5 & 6): 50mg once daily; (Weeks 7 & 8): 

100mg once daily; (Weeks 9 & 10): 150mg once daily 

 Maintenance (Week 11 & thereafter): 200mg once daily 

 Maximum dose (if needed based on response and 

tolerability, may increase by increments of 50mg/day 

every 2 weeks): 400mg once daily 

 Mild to moderate hepatic impairment: max 200mg once 

daily 

 Withdraw gradually over ≥2 weeks, if discontinuation 

needed



Considerations for Special 

Populations

 Pregnancy: no adequate data on risk; patients taking 
Xcopri during pregnancy should enroll in North 
American Antiepileptic Drug Pregnancy Registry

 Nursing mothers: no data available
 Pediatric: not established
 Geriatrics: dose selection should be cautious, 

reflecting greater chance of decreased hepatic, renal 
and cardiac function

 Hepatic impairment: see Dosing; mild to moderate 
impairment use caution; severe: not recommended

 Renal impairment: dose reduction may be 
considered; not recommended in patients with ESRD 
on dialysis



Contraindications

 Familial Short QT syndrome

 Caution should be used when administering Xcopri

and other drugs that shorten the QT interval as 

there may be a synergistic effect on the QT interval 

that would increase the QT shortening risk



Warnings/Precautions

 Permanently discontinue if multiorgan

hypersensitivity/Drug Reaction with Eosinophilia and 

Systemic Symptoms (DRESS) occurs 

 Monitor for the emergence or worsening of 

depression, suicidal thoughts or behavior, and/or any 

unusual changes 

 Monitor for CNS depression, neurological reactions 

 Avoid abrupt cessation 

 Drug abuse (Schedule V controlled substance) 

 Advise females of reproductive potential to use 

additional or alternative non-hormonal contraceptive



Interactions

 May antagonize lamotrigine, carbamazepine, oral 

contraceptives, CYP2B6 and CYP3A substrates

 May potentiate phenytoin (reduce phenytoin dose 

by up to 50%), phenobarbital, clobazam, CYP2C19 

substrates 

 Caution with other drugs that shorten the QT 

interval 

 Increased risk of neurological reactions with other 

CNS depressants, including alcohol



Adverse Reactions

 Most frequent (>10%): somnolence, 

dizziness, fatigue, diplopia, and headache

 Others: multiorgan hypersensitivity/DRESS



Mechanism of Action

 Precise mechanism by which cenobamate

exerts its therapeutic effects is unknown

 Cenobamate has been demonstrated to 

reduce repetitive neuronal firing by inhibiting 

voltage-gated sodium currents 

 It is also a positive allosteric modulator of the 

γ-aminobutyric acid (GABAA) ion channel



Pharmacokinetics

 Half-life: 50-60 hours

 Metabolized primarily by glucuronidation via 

UGT2B7 and to a lesser extent by UGT2B4, 

and by oxidation via CYP2E1, CYP2A6, 

CYP2B6, and to a lesser extent by CYP2C19 

and CYP3A4/5

 Excretion: renal (major), fecal



Clinical Trials

 Efficacy established in 2 double-blind, placebo-
controlled studies in adult patients (Study 1 and 
Study 2)

 Patients enrolled in the studies had partial-onset 
seizures with or without secondary generalization 
and were not adequately controlled with 1-3 
concomitant antiepileptic drugs (AEDs)

 Mean duration of epilepsy: ~24 years
 Mean baseline seizure frequency: 8.5 seizures 

per 28 days
 >80% were taking 2 or more concomitant AEDs



Clinical Trials

Study 1
 8-week baseline period to establish baseline 

seizure frequency
 Initial titration phase (6 weeks) and 

subsequent maintenance phase (6 weeks)
 Patients started on daily dose of 50mg and 

increased by 50mg/day every 2 weeks until 
final daily target dose of 200mg/day

 Primary efficacy end point: percent change 
from baseline in seizure frequency per 28 
days 



Clinical Trials

Study 1: Results

 Mean percent change from baseline in 

seizure frequency per 28 days (%)

 Xcopri 200mg/day (n=113): -55.6

 Placebo (n=108): -21.5 

 P <.0001



Clinical Trials

Study 2
 8-week baseline period to establish baseline 

seizure frequency
 Initial titration phase (6 weeks) and subsequent 

maintenance phase (12 weeks)
 Patients started on daily dose of 50mg and 

increased by 50mg/day every week until 
100mg/day or 200mg/day was reached and then 
increased by 100mg/day every week in patients 
randomized to 400mg/day

 Primary efficacy end point: percent change from 
baseline in seizure frequency per 28 days 



Clinical Trials

Study 2: Results

 Mean percent change from baseline in 

seizure frequency per 28 days (%)

 Xcopri 100mg/day (n=108): -36.3 (P =.006)

 Xcopri 200mg/day (n=109): -55.2 (P <.001)

 Xcopri 400mg/day (n=111): -55.3 (P <.001)

 Placebo (n=106): -24.3 



Clinical Trials

Study 2: Results

 4 of 102 (4%) patients in the Xcopri

100mg/day group, 11 of 98 (11%) patients 

in the Xcopri 200mg/day group, and 20 of 

95 (21%) patients in the Xcopri 400mg/day 

group and 1 of 102 (1%) of patients in the 

placebo group reported no partial seizures 

during the maintenance phase



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/xcopri/


